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#ad [Ref. :CDPL/001/1516 Dtd: 15.07.2016
TEN 9F T % SRR wiew fod /) TEST REPORT AS PER TEST STANDARD : Refer Part C
(MFT - % /PART-A )
wed 1 fasm / PARTICULARS OF SAMPLE SUBMITTED
. Laminate sheet samples

#)  #ftw w1 Tm/ a) Name of the Sample

-as stated by the party
'EHTJ ﬂfqﬁ T B W ?ﬂime’h} Date of Fiac:etpt of sample . 20ﬂ?2ﬂ15
%) e WL/ st | c) Grade / variety / type / size / class ;. Not applicable
%) =% 979 / d) Declared value, If any . Not applicable
3) ®E #./e)Code No. - Not applicable

%) ¥ @ wi fwin wria/f) Batch No. and Date of Manufacture:  NOt @pplicable

%l W=/ g) Quantity . 03 Nos
u) dfEm # @ /h) Mode of Packing . Not Packed
%) Wt @%@ /1) Sealed or not - Not Sealed

) = = g9/ ) Any other information =

[_‘%‘FI - ‘EIPAHT-B—]
P FEl/ SUPPLEMENTARY INFORMATIONS

@) Afufen wrefanied dg ded I a) Reference to sampling procedure : Sampling not done by this lab
) "N w ¥F om0 wermw T o wa gftong ‘
b) Supporting documents for the measurement taken and result derived . As given in Part C

%) wEfmm w1 sl F fdifer $ sEn wiew A 8 w9 o
c) Deviation from the test method as prescribed in relevant work instructions, if any : No deviation from the standard
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fa? & /REPORT No, 51212
fe /Date : 39 07 2016

TEST REPORT

CENTRAL INSTITUTE OF

ENGINEERING &
(Ministry of Chemicals &

®.9 /Sl No. ?528

(%7 - 71 /parT.C

TiE gfromg ! TEST RESULTS
Test Duration: 20.07.2016 to 29.07.2016

Unit |Rasull:s Obtained |
|

| — —

| | Self extinguishing |

|___I_ ———— - ~—r—
SI. No | Property | Standard
.
| |
Il T | Flammability ASTM D 635 =
| | I |
= N — —
!
| 2 | Flammability (vertical) UL-94 - |
| |
PART - D
REMARKS - Nil

NOTE:
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